P-265-DSPL-EIA-SUGAR-42022

SUMMERY OF DRAFT ENVIRONMENTAL IMPACT
ASSESSMENT (EIA) REPORT

FOR

EXPANSION OF SUGAR FACTORY FROM 7500 TO 20000 TCD
& CO-GENERATION PLANT FROM 18 TO 82 MW

BY

DAUND SUGAR PRIVATE LIMITED

AT: GAT NO.99, ALEGAON, TAL.: DAUND,
DIST.: PUNE, MAHARASHTRA

PREPARED BY

EQUINOX

Equinox Environments (India) Pvt. Ltd.

EQUINOX ENVIRONMENTS (I) PVT. LTD.,

ENVIRONMENTAL; CIVIL & CHEMICAL ENGINEERS, CONSULTANTS & ANALYSTS, KOLHAPUR (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

An ISO 9001:2015 & QCI NABET ACCREDITED ORGANIZATION

STEM Cg
&5,
s 3| S i
o ——— 2| A
&NV.Gj kd m\ G ==y
1S0 9001

NABET

AUGUST - 2022




N7
DAUND =

SUGAR PVT.LTD.

,,,”\

Ref. No. Date: 02.08.2022
[...]
at item 5(j) and 1(d) for Sugar Factory & Co-gen Plant respectively. Accordingly, Form -1
application is submitted to SEAC, Maharashtra and Std. ToRs granted on 20.06.2022.
Proposed project would be formulated in such a fashion and manner so that the utmost care of
Safety Norms and Environment Protection shall be taken. Details of capital investment are
given in following table.
Table 1. Project Investment Details

No. Industrial Unit Capital Investment (Rs. Cr)
Existing | Proposed | Total
1 | Sugar Factory & Co-generation Plant 323.27 583.99 907.26
2 | Distillery 118.71 118.71
Total | 441.98 583.99 | 1025.97

2) THE PLACE

Total land area acquired by the DSPL is 107.08 Ha. Proposed expansion shall be carried out
at existing premises of DSPL. Total built up area after expansion will be 3.88 Ha. A no
objection certificate for the expansion project has been obtained from the Alegaon
Grampanchayat. Refer Appendix — A of EIA report for plot layout plan of DSPL. Detailed
area break-up is presented at table 2.

Table 2. Area Break up

No List of area Existing Expansion Total
1 | Total Plot Area 10,19,900 50,900 10,70,800
Total Built up Area
Sugar & Co-gen 2,14,544 58,657 2,73,201
2 | Distillery 1,04,944 - 1,04,944
Reservoir 9,715 9,715
Total built up Area 3,29,203 3,87,860
3 | Parking Area 2,20,000 (21%) 2,20,000 (21%)
4 | Area Under Road 25,502 22,227 47,729
3,37,086 20,000 3,57,086
5 | Green Belt Area 31% 2% 33%
6 | Total Open Area 1,08,109 58,125




3) THE PROMOTERS

DSPL promoters are well experienced in the field of Sugar Factory, Co-gen Plant &
Distillery and have made a thorough study of entire project planning as well as
implementation schedule. The names and designations of the promoters are as under-

Table 3. List of Promoters

No. Name Designation
1 | ShriJagdish Laxmanrao Kadam Chairman and Director
2 | Shri Veerdhaval Krushnrao Jagdale Director
3 | Shri Vivek Shankarrao Jadhav Director
4 | Shri Shahaji Balasaheb Gaikwad Whole Time Director

4) THE PRODUCTS

The details of products that are being manufactured under existing Sugar Factory, Co-gen
Plant & Distillery as well as those to be manufactured under Sugar Factory & Co-gen Plant
expansion are represented in following table

Table 4. List of Products & By-product

Industrial Unit FUERLIEE & (27 Quantity (MT/M)
products Existing Proposed Total
Distillery RS/ENA/Ethanol | 3600(KLPM) - 3600(KLPM)
Fusel Qil 6.6 6.6
Sugar (11.5%)* 25,875 43,125 69,000
Sugar Factory Molasses (4%)* 9,000 15,000 24,000
(7,500 to 20,000 TCD) | Bagasse (30%)* 67,500 1,12,500 1,80,000
Pressmud (4%)* 9,000 15,000 24,000
8%'?522 MW) Electricity (MW) 18 64 82

5) THE PURPOSE

«  Sugar factory is the 2" largest agro-based industry in the Country.

« Maximum utilization of sugarcane in command area tho’ sugar factory expansion.

» Bagasse based co-gen plant fulfills captive power need. Surplus exported in grid.

» Sugar industry is instrumental in resource mobilization, employment generation, income
generation and in creating social infrastructure in command area

6) MANUFACTURING PROCESS



Figure 1.Integrated Manufacturing Process Operations

P

________________ 1
Sugar Factory :
1
e 1
Weighment & Cane ] :
i gyttt To Grid
L Preparation | \Cogeneration Plant '
! | |
v ! 1 1
[ Cane Millin / Crushin ) bagasser Boiler Turbines !
{ g 8 : 30% | Steam Power
| 1 1
1 i '
- h 4 ~ | > Ash > Brick Manufacturers or To Factory
Juice Extraction & ! Pres;yMUd —>Sale as Manure Manure
Clarification 1 °
\ D e e ettt
J, : : Distillery Unit 1
1
. q q 1! I
Juice Sulphitation ] : : | Ash to Brick
1 i i : Manufacturer
¥ i Bagasse Incineration —> s/ Cement
s ~N 1l 1
Syrup Boiling 1 : Conc. Spent Wash 1 Industry
1
\ J | MEE I—:_>Condensate
1 : I to Recycle
v Mol%;ses (4%) Raw Spentwash’[‘ :
( e ARL — Alcohol |
Centrifuging - Fermentation ﬁ‘ Distillation [ Storage 1
J 1 I
h \[« i Alcohal [
11 1
- ~ M e
1
Storage of Sugar .
| J I
1
ENVIRONMENTAL ASPECTS

DSPL has implemented an effective ‘Environmental Management Plan’ and various aspects
of the same are as follows: -

A. Water Use, Effluent Generation and its Treatment

a. Water Use

Details of water usage & effluent generation in existing as well as proposed activities are as
follows-

Table 5. Water Consumption for Sugar Factory & Co-gen Plant

No. Description Existing (M3 D) After Expansion (M3D)
A | Domestic #110 177
B | Industrial
Process *2240 *5940
Cooling Makeup *625 *2276
Boiler Makeup *276 *1044
DM Backwash *55 *209
Lab & Washing *8 *20
Ash Quenching *3 *8
Industrial Use *3207(100 % Recycle) *9497 (100 % Recycle)
C | Green belt 950 (¥518+*432) $1094
D Grand Total | 4267 (*110+*3639+°518) 10768 (*177+*9497+%1094)
Fresh Water Consumption (100 0 Lit/ MT of Cane O Lit/ MT of Cane
Lit/ MT of Cane Crushed)




Note: # - Fresh water taken from New Mutha Right Bank Canal & Bhima River, * - Actual Sugar
Cane Condensate, $ - Sugar ETP & STP treated Effluent

Table 6 Water Consumption for Distillery Unit

Existing 120 KLPD

No Description During Crushing Non-Crushing

1 |Domestic 20 #20

2 |Industrial
Process *960 *960
Cooling Makeup 360 (*17+*343) 360 (*17+*68+7275)
Boiler Makeup *100 #100
DM Plant *20 20
Lab & Washing *6 6
Ash quenching *3 #3
Industrial Use 1449(*977 + *472) 1449(*977+ *68+%404)

(100 % Recycle) (72% Recycle)

3 1469 1469
Grand Total (*977+ *20+*472) (*977+7424+*68)
Norm: Fresh Water Cons. @ 10 KL 0 KL/KL 3.3 KL/KL

/ KL Alcohol.

Note: # - Fresh water taken from New Mutha Right Bank Canal & Bhima River, * - Actual Sugar
Cane Condensate, & - Distillery CPU treated Effluent

b. Effluent Treatment

Effluent generated from proposed Sugar & Co-gen in table No. 7 & Distillery unit is given in

table No 8.
Table 7 Effluent Generation from Sugar Factory & Co-gen Plant
No. Description Existing After Expansion Disposal
(M3/D) (M3/D)
1 | Domestic 64 139 Existing STP
2 | Industrial
Process 270 710
Cooling Makeup 65 225
Boiler Makeup 55 205 Tref_;lted n existing ETP
having primary, secondary
DM Backwash 52 205 & tertiary treatment
Lab & Washing 8 20
Ash Quenching 0 0
Industrial Total 450 1365
Effluent  Generation 60 68
(Norm : 200 L/Tonne
of cane crushed)




Table 8 Effluent Generation from Distillery

No Description Existing Disposal

1 Domestic 16 Existing STP

2 Industrial

3 Process (Fermentation & | Raw Sp. Wash-960 Raw Spent wash shall be concentrated
Dilution) Conc. Spentwash- 192 |[in Multi effect Evaporator (MEE).

Conc. Spent wash shall be incinerated
in incineration Boiler (1.6KL/ KL)

Sp. Lees- 172 Other effluent (1036) viz. MEE
MEE Condensate-778 | Condensate, spent lees, cooling blow
Cooling Make up 54 down, boiler blow down, lab &
Boiler Make up 20 washing & DM_ Iqackvv_as_h shall be
DM Plant 20 forr]\_/v?]rde_d tode>|<|st|ng dls:;”(fry CZU
Lab & Washing 5 which is duly upgraded under

expansion. Treated effluent shall be
recycled in process to achieve ZLD
of process effluent.

Total Other Effluent- 96

4 Grand Total Other Effluents — 1038
Spentwash- 192

Norm: Spent wash | (1.6 KL/KL)
Generation 8 KL/KL of
Alcohol.

i) Domestic Effluent

Domestic effluent generated from existing complex is to the tune of 80 CMD same is being
treated in existing Sewage treatment Plant (STP) having Capacity 150 KLD. After
implementation of expansion project, total domestic effluent from DSPL campus shall be 155
CMD (139 CMD from Sugar Factory & Co-Gen Plant and 16 CMD from distillery) same
shall be treated in existing STP

i) Industrial Effluent

Total trade effluent generated from existing Sugar Factory & Co-gen Plant is 450 CMD. Same
is treated in existing Effluent Treatment Plant (ETP) having capacity 1500 M3/D provided on
site comprising of primary, secondary & tertiary unit operations. Presently, treated effluent
from ETP is used for development of green belt and irrigation purpose. After expansion
activity, treated effluent from Sugar Factory & Co-gen Pant @1365 CMD same shall be treated
in existing ETP having capacity 1500 M3/D. treated effluent will be reused for green belt in
own factory premises thereby, achieving Zero Liquid Discharge (ZLD) of effluent. Flow chart
of sugar factory ETP (Existing) and CPU (Existing) is presented at figure — 2 & 3.

Effluent generated from existing distillery, total raw spentwash is generated @ 960 M3/D,
same is concentrate in Multiple effect evaporator (MEE) and the conc. spentwash @ 192
MT/D (1.6 KL/KL of alcohol) is blended with coal and burnt in existing incineration boiler.
Other effluents viz. spent lees @ 172 M3D, MEE condensate @ 772 M®/D and other
effluents @ 100 M3/D treated in CPU under distillery unit. Refer figure 5 for the same.
Treated water from CPU to the tune of 845 M3/D is reused in process and boiler makeup,
thereby achieving Zero Liquid Discharge (ZLD). Same practices shall be followed under
expansion activity.



Inlet
1365 M?/D

Figure 2. Flow Chart of Existing Sugar Factory ETP

L,

0 & GTank
(2X1.5X3.25M)
5 C llection Si 5 Equalization Tank e
ﬁ ollection S5ump Tank
(32x4.5x3.5M) (13 X4.65X 3.75 M) >
(5.2 X4.65X 3.75 M)

Screen Chamber
(25X2X1.75M)

Sec.
Clarifier

Tube Settler

(3X3X5.5M)
: Pre Aeration Tank
Aeration Tank (MBBR)
< (20x9 x5 M) < (2 Nos.) <
(8.5X 4X5.5M)
<A
RAS i

Sludge br=ssszsssssssssssssssssssssssssany >

SDB (6 Nos.)
(10X5X 1.5M)

I

]
L]

Filter Feed
Tank
(6X4X4.3M)

—>|

Inlet
1600 M3/D

MGF ACF

(100

Pri.
Clarifier

X2.5

(4

Anaerobic Filter

Nos.)

(8.5X10X5.5 M)

Note:

RAS: Return Activated Sludge

MGF: Multi Grade Filter

ACF: Activated Carbon Filter

SDB: Sludge Drying Bed

Treated Effluent Tank
—> To Green Belt

(15X15X4.5M)

20 ME/Hr. 20 M3/Hr.

Figure 3. Flow Chart of Existing Sugar CPU

No | Para. Inlet Outlet
1 pH 5-6 7-8
2 CoD 2000 -2500 <250
3 BOD 1000 - 1500 <100
4 TDS 1800-2100 | <2100
5 SS 250-300 <100

Note: All units are in mg/L except pH

Neutralization Tank
(2.5X2.5%2.5M)

Equalization Tank
(35X 20X 2.5M)

Flocculator

(2X2X2.5M)

—> >

Flash Mixer

Anaerobic Filter
(12X 8.5X6 M)

(15X 1.5X2 M)

MMF
Intermediate
(6X5X3.
Treated Water Tank To Recycle
(13X8X4 M) >

No | Parameters Inlet Outlet
1. | pH 5-6 7-8
2. [ cop 3500 - 4000 < 100 Legends:
3. BOD 1500- 2000 <50 RAS: Return Activated Sludge
4. | TDS 2000 - 2500 <100 MMF: Multi Media Filter
5. | 8§ 400-500 <50 SDB: Sludge Drying Bed

All units are in mg/L except pH

Sec. Clarifier | Aeration Tank (MBBR) "
(120 X3.5M) (20X 12X 5 M) *
< =A
Storage v
5M) I 1
e e e - R’: e 4
Excess :
Sludoe W
SDB
(5X5X1.5M)



Figure 4. Flow Chart Proposed Sugar CPU

Filtrate from SDB

RAS
Cane Condensate !< __________________ A
3560 M3/ Day 1
Flash Mixer :
(3x2x1.5)M) \
5 o 1
\L Equalization Tank MBBR Reactor S 1
—> —> >
(20X 20 X 4M) (22X 20x 4 M) 1
' :
\'/ Flocculator 1
(2.5x1.5x2 M) . 1
Sludge Vi |
To SDB |
Sludge to 1
SDB 1
1
1
1
Treated Condensate Treated 1
for Reuse in Process Pump | Effluent Tank e v !
(15X 13X 3 |
M) 1
ACF; 2 Nos. PSF; 2 Nos. 1
(60 CuM /Hr) (50 Cu.M / Hr) ; :
I vwa
reg--——---- >!
152
)
No | Para. Inlet Outlet Y
1 |pH 5-6 7-8 Note: Sludgeto 1  gpp
2 |cobp 700-800 < 200 PSF: Pressure Sand Filter Disposal
RAS : Return Activated sludge
3 | BOD 300-400 <30 ACF : Activated carbon Filter
4 |T1ss 200-300 <10 SST:Secondary Slettling Tank
SDB: Sludge Drying Beds )
Filtrate to
Equalization Tank
Figure 5. Flow Chart of Existing Distillery CPU
Inlet
1042 M?/D MBBR-1
(5.1X 7 X7.7 M)
Equalization Tank Buffer Tank UASBR MBBR-2
(10 X5.5X 3.5 M) (10X 5.5X3.5 M) (150 X 6.5 M) (51X 7X7.7M)
. MBBR-3
xcess 1 5.1X7X7.7 M|
Sludge ¥ { )
To SDB
UF Permeate Tank ° (32“:25535';\“ Flash Miser
(2.3X2.3X35M) - . Flocculator
(26x25xa3m) (1.2X12X1.7M)
€<—] [€— D
T
! 1
. | Excess 1
Filter Feed Tank T - — —Siugge— — — —"
(5.7X5.7X3.5M) \
k4
RO Unit SDB (4 Nos.)
(11X5X1.2M)
RO Permeate 977 CMD
| — ey Clean Water Tank To Recycle
(3X3X3.5M) (17X7.5X3 M) No | Para. Inlet Outlet
1. [pH 5-6 7-8
l MEE Legends: 2. | cop 4500-5000 <100
RO Reject MGFZIM“ItiIG”’dE Filter i ‘BrgsD igggﬁgﬁg <<15000
Tank UF: Ultra Filtration
(2X1X35M) SDB: Sludge Drying Bed > S5 400-500 <50
All units are in mg/L except pH




Figure 6. Flow Chart of Existing STP (Capacity 150 KLD)

|I‘l|et 155 M3/D Raw Sewage
—> Collection e —_ —_— S Tub_? Sekttler 5
an
Tank RBC-1 RBC-2 RBC-3 -
I
A 1
1 1
1 |
1 FBL 1
L e e e e e e e e et e = = 1
4 4 1
1 1 1
1 1 1
I
To Treated Water Uy Intermediate I
Reuse Tank € € Storage Tank ; |
1
v
Sludge
Drying Bed
No | Parameters Unit Inlet Outlet Note:
RBC: Rotating Biological Contactor
1 |pH 6.0-85 6.0-85 PSF: Pressure Sand Filter
2. | coD mg/lit | 400-500 <30 ACF : Activated Carbon Filter
3. | BOD mg/lit 250 -300 <30 RAS : Return Activated sludge
4. |TsS mg/lit | 150-250 <5 FBL: Filter Backwash Line
5 |0&G mg/lit 20-30 <10 SDB: Sludge Drying Beds
-------- Sludge Line

B. Air Emissions

Under existing Sugar & Co-gen Plant two No of boilers of 100 TPH & 15 TPH capacities is
already installed. Under expansion two 160 TPH new boilers will be installed. Steam required
after expansion will be taken from existing as well as proposed boilers. Bagasse will be used
for the same. ESPs along with stack of 72 M height will be installed for each boilers.

Table 9. Details of Boilers and Stack in DSPL

No Description Sugar & Co-gen Distillery

Attached to- Boiler 1 | _Boiler 2 Boiler 3 Boiler 4 Bo_ile_r 5
(Existing) (Proposed) (Proposed) (Existing)

Boiler Capacity

1 (TPH) 100 15 160 160 40

Spent  wash  +

2 |Fuel type Bagasse Bagasse Bagasse Bagasse Bagasse/coal

3 |Fuel Qty., (MT/D) 1100 100 1632 1632 408+438/175

4 |MOC RCC RCC RCC RCC

5 |Shape Round Round Round Round

6 |Stack Height (M) 70 72 72 82 Meters

7 |Diameter (M) 3.5 3.5 3.5 3.5

8 |APC Equipment ESP ESP ESP ESP

Table 10. DG Sets Details

No Description Existing
Attached to- DG Set (2 No.)

1 | Boiler Capacity (TPH) | 1010 KVA (Each)

2 | Fuel type Diesel

3 | Fuel Qty 60 Lit/Hr




No Description Existing
4 | MOC M.S.

5 | Shape Round
6 | Stack Height (M) 16 Meters
7 | Diameter (M) 0.3

8 | APC Equipment -

Details of air pollution aspect and the control measures are given in Chapter 2, Section 2.7.2

C. Noise Pollution Aspect

Noise is normally defined as objectionable or unwanted sound, which is without agreeable
quality and essentially non-euphonious. Concern on noise depends upon the noise level near
the source, on the work environment and near the residential zone. Earlier, noise was
summarized to be exclusively an occupational problem. But, since the effects are found also
on people who are not directly involved, it has acquired wider dimension. Hence, it is
necessary to know the noise levels near the sources as well as near the residential colonies.

1. Sources of Noise

i. The existing sugar factory and co-gen; noise generating sources are the boiler house,
turbine rooms, cane crushing section and mill house, etc.

ii. Adequate green would be developed in phase wise manner in and around the industry.
So that it would further attenuate the noise levels.

2. Control Measure

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.
D. Hazardous Wastes

Table 11. Details of Hazardous Waste

No. Category Quantity (L/Year) Disposal
Existing After Expansion
1 | 5.1- Used / Spent Qil 1071Lits/A 285Lits/A Reuse in own boiler as fuel

E. Solid Wastes
Tablel2. Solid Waste Generation & Disposal

No Unit Type Quantity (MT/M) Disposal
Existing After Expansion
Sugar ETP Sludge 33 88 Use as Manure
1 Factory & |Boiler Ash 720 3360 Utilized in own Brick Making
Co-gen Plant Plant

Boiler Ash 1,770 -

2 Distillery |Yeast Sludge 780 - Burnt in incineration boiler
CPU Sludge 30 -

F. Odor Pollution

There are number of odour sources in sugar factory & distillery, which include molasses
handling and storage, bacterial growth in interconnecting pipes & unattended drains. The
measures adopted under existing unit for controlling the same are proper housekeeping,




sludge management in biological ETP units, steaming of major pipe lines, regular use of
bleaching powder in the drains, efficient handling, prompt & proper disposal of pressmud.
[...]
¥ H.OS TIPel (R H.de Tdd gANABI0N Do fordisial mel .

AT TUdhed IEAdTel Tol, TAAI0T O BATAS €@l e, oidi feeel Jzam
f&.0¥.02.3005 QAOMEAT  FoosRIFdcel Juae JArec(EIA)  arifthargra
3.S.0.1533 (E)u wieiddiel ugdigany qard del g, *A.R].Ufn e
@I Udhed gnaedl data 4 (f) & 2 (d) giarefa B dhSoraraed Jdr. uaaifoa Uaheq
JMTAATeT R &TTe foreral o TATAFOM JIFLTOT HIoAe T SNSSIE \AI@TAT
Udel Sdel. el dacalaied gjdauJara aagiiel feerer angd.

GLI ) G419
- o isoel gjaoulm (/. PRAISHE)
NEATAT T@moT
MWT BRI T SIS TDHST | 33%.30 439 209 . %
X | gmaraell gohed R .Y RE. R
TE®OT | ¥¥.%¢ ¥€3.%% R03% . QY
) Usdhedrdr Sien

. g1.ur.far. g . gmerenya, dar.: s , 7.: gor , FAsEee AT 0v.0¢ BFST
TAd! Cen ATAMSd Dol M. JALARAT CIoTALIT WY DII@oIre  SfOT
AEATS ToIfddar Usheara fURdRIeaor BOTR JME. JMWF HIIWGT O AT
Uhed AR THOT GHeTdhld &3 3.4¢ B. Jdd BIXA. TR o-3qMSHS ol
dUGETFRT - I AT TISen IJME. THedINS! TMeTony off &xchd UAOAT &
STHAUTTIT  FMoloNd  AeAThsel vdel g o 3.3M.T RAdaAed oiser Ig.
SoTRI@HTdreT Afesdr a<hl X e Ia.

20



35 g URcae s (.yy.ar.far.)
Jie=AT
IALATEAT AT DIIFAGATAT SNBU FaTaT W4 00 ol Ufdieat TR 0, 000
2o ufdfear ada aara sdiar i Tmearr v .0 ulal (R H.US
Tdd fARAAGIOT AT Uhearamgaedl Fooslddc SUTS IS Isarerar
AT,
J1C of. <}, JMAENT, dl.: S , P1.: gor , Ae@Eng

)T fowd ersaena

Us grow urgcee fafdes (J.gr.ur.for) J=m umead ore of. <R, ImeoNd, . :
s , 7. gor , FAsmne AT III0TT IMelell M. JIEATRAT THedTAL vk00 ol
ufafeer &iacar MWWI  DIRWTE, ¢ H.AS @adar JAsdicl Tdhed O 0
for.for. afafear Aetfarar anenfya amaidel Umed widad Iad. @I JNWI
HIIHGATAT  TIHA  oTTd &N Tl 000-:0%% AL ©OTd IMem  iar.  Zram
21.2]. 1. 131 e OTaReNTellol JTEATEAT AEATEAT MW DIFHAGATA SNDT  GTAT
ww00 Zol Ufdfgal arfel 0,000 Cof Ufdfeel udd dxm Asdisr foifdid Umedrs

¥ H.Oe TRlal (R H.de Udd aRAaiAmIOT HIO fordoiel avel Ie.

@Y Udmed AT Jol, TATAFOT O BATATS G e, oidr feeenr Jren
f&.2¥.02.200% QOMEAT  FogRIFdca suae Iraidic(EIA)  acifthagre
37.S.0.1533 (E)o w@meidarer "gelgad dJaa oell M. of.Zl.ar.fer <=
Aex Tdhed grIed aara 4 (f) & ¢ (d) grarefa B avcemiaed Jdr. gxanad dohed
oA JYIf&dTD forTd o TATAFOM AJLOT HIoOATEN Ad SNESTET WIOI TN
udell Sael. Aeliel dacadAed gjadolehra auagier feerer snad.

aTHI. ¢ JjauoIh
AT FaaUIm (F. BASALY)
forsmer

@ axarfoa RIEATAY TqoT

JAMWI HIRWGT T ABATS Thed | 333.30 4¢3.%% 206 3%

R | gmatae gdhed R .92 2L .92

T@HOT | ¥¥2.%¢ K¢3.%% R0RY . Q©

) Uthedrdr Smen

Q.21 ar.for. g¥ g. greena, dr.: s , R.: gor , AsEne AT 00.0¢ BFSH

Q‘aé’rﬁrmnm%?rﬁgl% ALARAT COTALIT  NWR  HIIWoAT  JOT
At foferdr gmedra fUaaIahaor gony g, JATWI dIIFG O ASATST
Tdhed T THOT ONgdhA &F 3.4¢ &. Jdd BIFA. TRl o-3qMSe  Tolal
FUETFRT - F JT GISel Fa. Thediiid! oeony o sachd TAONT &
sMaAdaId  gMelend AeAhsal vdel s o 3.9M.T R[RAZALT Fser Ims.
COTRI@HTATST NGl ahl 2 e Ia.

21



ahr. R Tafyer ootz @@ dauzie

m. aa=irer &3 (oref. <)
LA™ | garod T@HOT
. | T®oT 8 20,2%,200 %0,200 20,190,400
o. | gigora &
WT DTG O AsdIs] Thed 3,0%,4%% YA 3,193,308
SMRATeIT Thed 2,0%,3%% - 2,0%,3%%
TR ],\9%Y R,\9%Y
THOT g &9 | 3,3%,303 3,449,450
oNST ISST 3,20,000(3:%) 3,0,000 (:2%)
5 gidora e 4,40% 33,339 ¥19,03%
w. | Bixd ggardield THa &F 3,3,0¢5 20,000 3,408,045
3% % 33%
. | Her e 2,0£,20% K¢ R4

}) Uhed Uodoiar gicsad

21.21.T71.To1, =T Uodchiel ATW@I HIIAAGT, &S farldiar O gmafdell Udhed
Thed QETAAST aioTel JgHA IM&. Udddiol TIAd fIRaRahaoT TchedT
fordroier axma giaergsiiaoT AToTotal TWeT IAATRT el IMa. Tdhed Tddaie
STa SMOT & FATNSTATOT -

awhl. 3 odoid ol O §&l

. godar ala Bel

. | Y. TTeTEIRT AEHGRTA g FEIG T JiTelch
. | 9. fogggel qEoRSl SleTered ATeTH

3. | 9. g giohaara onaa e

X. | SN. 2180 OBTATSY SNIHATS goTdem Jieneih

¥) SCATSSONTAT s

27.2]. O1.TeT. e JTeame=n InoT fRdRIhaol Uchedlaedl dax SIoNal 3cdigol O
I AIATOT AN SATATOT IS .

aehl. ¥ ScdI@ol O 3UScAIFadl darRTer
. s?cnz?r o grarer

Hmed JUSTATFSET o RNEATAT | TAd | THoT
AFSTHIES faafae | fou.far. /a7 | 3%00 3500
(@m.Tal. )/ voagr oggd
gadee (¥.0a.T.

BT sua?mz?r( : ¥F.2a1 /o
Tgorel gifzel F.Ca /A | 3000 3000
DIvel STIZTIARS 9T ¥F.2a1 /o .5 .5
R (20)* H.TS/A. | y,con | ¥3,R4 | 3,000

m‘“” JUScATFo
Aretfarar (¥%)* F.CaT/HA. | ,000 | 2,000 | 3%,000

22




. seaES o grardr
Haed SUSCAFSE G RNEATE | TANdd | THOT
oot (20%)* H. 2ol /H. | 59,400 | 8,2]R,400 | 2,£0,000
TS (v%)* H.TA/A. | 2,000 | 24,000 | 2¥,000
EAST | OroT F}. deS 2 &% R

) Tmedry Bftse

° AW IeAGT & IQMAS X AT 3T o

o JMWI HIWGN IXARNDBIONFR FAMNeA  (hails) &Ardrel Sren  giferchear
3TATST B

* oI FNANAd IABATST TMediFY hcId Tax Al JTARAhAT GO BIReT drd
gy fors e forarta ahen Ssel.

o MW IAGT & IATd TS AlSTon fo1fldl, ool forfefdr anfor sanferea
gTeTed UTengld Ueh daJid haoJAT/S! AGCagol e .

%) SaaTgal Ufma

JTHAr. ¢ SeATFS UG

Sugar Factory

I I
1 1
1 1
I N |
: Weighment & Cane :
i [ty sttt To Grid
¢ Preparation J Cogeneration Plant '
1 1 : :
1 1
: ( Cane MiIIir:f/Crushin ] hagasse: Boiler Turbines :
~ _'%
: = = : 30% | Steam Power ,
I . S I I I
1 e e
1 - A 4 ~ | > Ash > Brick Manufacturers or To Factory
: Juice Extraction & ' Pres:;yMud —>Sale as Manure Manure
1 Clarification I
(S < r I [
1 11 Distillery Unit [
1 ‘L ~ 1! Y |
1 n q g 11 1
Juice Sulphitation
: [ s ) : : I Ash to Brick
\ 1 Bagasse Inci — | : Manufacturer
| ¥ | : —)l ncineration — s/ Cement
1 N ! !
: Syrup Boiling : : Conc. Spent Wash T ; Industry
1 J i | MEE I—:_)Condensate
1 1 : I toRecycle
: v MOI%‘QseS (4%) Raw SpentwashT Aleoral |
i . AL — coho .
| Centrifuging - Fermentation ﬁl Distillation  |—| Storage !
1 1 1
" »
1 1 |
" l " Alcohol l
I - ~ " e 1
: Storage of Sugar :
1 J
1 1

v) TATOFOTONT gRemhrer

Q. 2].Ur.for. el Irda gsmdr o ufyonamae 2T gATAFOT oAdReTTST ATSTal
(EMP) zrefororer foraicter ahel gme. <andrel fofdrer see 2arelrer TaMmor

gNaroATET a1ay, ATSaoAEr fGfHdr o =& ufdser

e TIodrEal arda

23




2. 2. O7.TT. <Iieen afeAqreen O gadndd Uchedlagd BIoN-2 Uromel OTaRToer
Afraax dugirer WTSTTATOT ~

aHI. & AT DIIWIGT T Fadiol oiffdr gmearaed amerony arof

(e /fea)
®. qaairer NI PIITST RET PIFEATST 2T
(e, 400 ZEY) o | (0,000 Z3NEY) o
IMEAT Tl EdT i
Tmed (¢ dH.US) | Tmed (R d.US)
| "I #20 Foos gFoldl AN Tahren
ThedTd UfhAT del STRdl.
o | reforen /NWT DTG
afdrar *33%0 *43%0 grgntora Jsaol ufdrar
Ffeter mIT m— *330% gohedrd Tahram chell oiixel.
oIAT  HDHIA *2u%, *20%Y
%WW@T@T *uy *0%
oter af@ier *¢ *20
gre1 ferafozar *3 *y
ghefora Ta@or #3300 *Q¥_u
(200 % gerafax ) | (200 % Yoaiux)
& BIRATST | 40 (P4¢+*¥3R) 220%
=) TqoT Y% R0w%<
(*2r0+*35334%43¢) | (Foowt*uqu+%200%)
oTgdlel oAl OaR | &Y. /. | 0. [I.Ta S
ATaldh § TATOT - 00 A

1. /fon. T, geoae

2ra ¢  ggor arot o adier goT 3uiar hretar gnfor e Sidr trder ondar ¢
S 3TAgeT ToTaony thosaie U, $ ATSUOT Ufsan Udediqel Ul dherel ATon

dordT . % ST ThedTadrer TQroamal aragiasdr foraday daarier areireraror

qurier qoAE oTdl (weieiea /fea)
o1fesa gama frem arfesa omer
LG 20 #20
ghrefare
hIdS2Tal STTegTal ’ggo ’ggo
mferer 2fax 350 (Ruet+*3¥3) 350 (Rot*sctruy)
CICEERCEIE Y] *200 #200
¥.gd. e *20 #20
ofer arer *e He
31 Fdrerdrer *3 #a
ghefotn gaor 2¥¥] (Koo + *¥¥03) ¥ ¥R (Rt *¢c+H%0¥)
(200 % geratu=) (9% goratas)
TqoT R¥E] Y5}
(Rt #0+%*¥03) (Revtts¥+*5¢)
groarer oray (10 . . /0 .
<. srrehere) 0 3.3

24



2ra s # ¥ ggor aro o ofdiel eT Ioton chietan gnfoT e STl Erder oha el
SATAEeT Toaony hosaiec Trol, & gnrgen A.A1.J.dAgel dfwar avelel
qrotY
qFAT Th. © AW BTSN BATST Tdhedia ATSATON
AUt (uardiey /fEa)
( Z2RTE) o | (k0,000 ZWREY) T
9,400 X
®. | s A wwda IS afdan
Tmed (¢ H.0S) | Tmed (R H.US)
2. | T 137 ER UFelar  fisarot gdhran
ThedTd UfhAT hel SRdl.
R. | Shehform
a. | drayat 210 920 AW HIRETcATEAT
b. | mferer &Y RY ReAdfoTn  Jfsarch  ufwen
c. | ot JmIa 4y 0% UchedTd Uhi thefraizel .
d. | 3r.7a. ©R 04
Yharar
e. | ota o dif&fer ¢ 0
f. | grer odfer 0 0
grefore amax ¥40 2354
FATSATOATT aATAF %0 34
(Roo @T. /dr.<Tal
EXi))
TTHT ¢ AT Uhedrd ATSATON
. aa@ier AT "t . TfafEar afdgan
2. | TRerAr %% uIOAl JASTATON TfAT Tchedrare
(Ta1. 21. 41, ) ufpda ool onsa
. | Sraforem
araras [T FASATRT- k%0 [T iedrer & MEE #ed oiaieiee el
Hhioal. TSR KRR Sad gnfor @i, SAT2T  FollalaTa’ral
ITR AL TASTTRITST TTSTHST STel
HITANS - Vol /A ATSTON gafod hIetaie TiferfRisr
[T dar - R Iforeared afedra el S a <arer ot
@icleT  weTsTSH ot Ky
TR TASTS 0l 0
& .. gomarar 0
ora affafer 3
TQOT | hioal. USATLT - ©R3
FAq ATSTUTON-203¢
w. ATsaoT gl
. EFIAr FASUTCN

JNEATAT THSATHATST AT\ hiF@lell  JMOT  JTEATST  TdhedTdgal <0 Holdied
Ufdfea TSI ATSATON qATT BIT. JALAT dAX BONY ISl ATSTON & EIS[A

25



ATzarof ufsen umedraed (Tal. 2. dr. ) Ufedra ahel od. foRariaaoTeiay Y
el ey dfd a7 zdd Txeldr Isuol day B,  (3NWI DRl o
ABATST Udhedidal 3R ol . Ufdigst dx IMaidell Udchedldigal & "ol ey Ufd
feaT Fao TIe[dr JASUCT qIy BIRET. ) AATX BION-AT THOT TISAT JATSTUTCATAR
Taenfira STP a1ed ufdgen ool Ssdl.

. Srefore IATZTON

foraramaondsid @I dIWeN  JMOT A&ATST TdhedidAgal 354 ol Aex
gfafest MSTOT daIm BIZS of. JMWI DIIWTcARAT AT ot ITSTTON
ufpenr umeuraed  (F.21.01.) AT TSSO ONRel. B derel  aisaroh
OW@TAT TRAIJTAS TSI O BixausT fIwmRimand! oamaxer onsd. Agany
HIWTGT TAAIEATEI DIOTAE! TR TUBAT &7 dherel ATSAON Arser Smong
STET. o1 UgTdiol W@ PIIWOoAd a1 foferas Saarst e aigd.

ALATEAT R0 Th. foT. Ofdfea amafoelt Umedrdiel A eadrgr (kg0 o.47. /o)
TH.R.R. ALY hicalolec del Oid. dhioalolec RISATRT FolldIoATal GrIeTa
LI TACTNRNST UTSTOET . SMAdel TUdhediderd dary siony Fdr  irsaron
B ecelal, THA.R.3. AdT dH3ae, dIery Tl S1&al, ool gl 3TSal
anfor o™, difRier O I@mEOI AT I|MSAON FJyel. _AA  ATSATON  JTeATRAT
Hh3olare diferieT Jfoeaed (AN.Tr.J.) TfGId ohel od. dfeprd aifsamon &
AreifATal STIACI2TaT O gfcieT STax HHITITST ATaIeT SITel .

FIHdAr. R AT DIIAGAAA .S, T TS

Inlet
1365 M?/D

O & G Tank

(2X1.5X3.25M)
m . = Tt T Neutralization
ollection Sump qualization Tan Tank
(G2x45x35M) [ 2] (13X4.65X3.75M) > BARACRETET

Screen Chamber
(2.5X2X1.75M)

Pri.
Clarifier
(10@ X 2.5
M)

To SDB
Tube Settler
(3X3X5.5M)
B Pre Aeration Tank Anaerobic Filt
Clarifier Aeration Tank (MBBR re Aeration Tan naerobic Filter
@o@xss < (20x9x5(M) ) I (2 Nos.) < (4 Nos.) [<—
(8.5X 4 X5.5M) (8.5X10X5.5M)
M) .
1 i
Excess | RAS i Vi
Shudge k=========ss====--s----oso-
v L1010
TospB SDB (6 Nos.)
(10X5X1.5M)
Note:
RAS: Return Activated Sludge
MGF: Multi Grade Filter
ACF: Activated Carbon Filter
SDB: Sludge Drying Bed
Filter Feed
> > Treated Effluent Tank o | Para. Inlet Outlet
Tank (15 X 15 X 4.5 M) —> To Green Belt pH 5.6 7-8
(6X4X4.3M) i

coD 2000 - 2500 <250
BOD 1000 - 1500 <100

MGF ACF TDS 1800-2100 | <2100
20 M*/Hr. 20 M3/Hr. 5 S5 250 - 300 < 100

afwle|=]|2

Note: All units are in mg/L except pH

26



Inlet
1600 M*/D

Frpdr. 3 NI DRBAAGS . A.F. Ter g

L,

Neutralization

(25%25X25M)

Tank

Equalization Tank
(35X 20X 2.5 M)

—>

(1

| —] —Y
(129X 3.5 M) (20X12X5 M)
MMF <= =A
Intermediate Storage ¢
(6X5X3.5M) I RAS 1
g d
Treated Water Tank |
|5 ToRecycle Excess |
(13X 8X4M) Sludge W
SDB
No | Parameters Inlet Outlet (5X5X1.5M)
1. | pH 5-6 7-8
2. COD 3500-4000 < 100 Legends:
3. | BOD 1500-2000 <50 RAS: Return Activated Sludge
4. | DS 2000- 2500 <100 MMF: Multi Media Filter
5. [ss 400-500 <50 SDB: Sludge Drying Bed
All units are in mg/L except pH
FIpar. ¥ UIANOT MW DIIAGAA . qr.g. Ter ae
Filtrate from SDB RAS
Cane Condensate :'< ___________ A
3560 M3/ Day ; I
Flash Mixer ; :
(3x2x1.5)M) i .
1
izati MBBR Reactor
\L Equalization Tank 5 5 ;l 3 > |
(20X 20 X 4M) (22X 20x4 M) 1
I 1
1
1
\'/ Flocculator t) |
(25x1.5%x2 M) 1
Sludge \', \
To SDB |
Sludge to 1
SDB 1
1
1
1
Treated Condensate Treated 1
for Reuse in Process Pump | Effluent Tank !
1
(15X 13X 3 \
M) 1
ACF; 2 Nos. PSF; 2 Nos. 1
(60 CuM/Hr) (50 Cu.M/Hr) ; :
I v o
red------- >
X3
I
No | Para. Inlet Outlet Y
1 H 5-6 7-8
P Note: Sludgeto < SDB
2 | cop 700-800 <200 PSF: Pressure Sand Filter Disposal
RAS : Return Activated sludge
3 |BOD 300-400 <30 ACF : Activated carbon Filter
a4 |T1ss 200-300 <10 SST: Secondary Settling Tank
SDB: Sludge Drying Beds .
Filtrate to

27

Flocculator

(2X2X2.5M)

S5X1.5X2 M)

Flash Mixer

Anaerobic Filter
(12X8.5X6 M)

Sec. Clarifier

Aeration Tank (MBBR)

Equalization Tank



Frqdar. « FIoeT Adrer . qr.g. Ter are

Inlet
1042 M3/D MBBR-1
(51X 7X7.7 M)
Equalization Tank LS Buffer Tank UASBR MBBR-2
(10X 5.5X3.5 M) (10X5.5X3.5M) (15@ X 6.5 M) (5.1X 7 X7.7 M)
; MBBR-3
Xcess |
e ¥ (51X 7X7.7 M)
UF Permeate Tank TospB (32“:‘?35;?';;/‘) Flash Mixer
2.3X23X35M . . Flocculator
( ) (26x25x43M) (1L.2X1.2X1.7M)
< «— N
1
! 1
Filter Feed Tank ) A _;:;;Z_ - = _#
(5.7X5.7X 3.5 M) X
A 4
RO Unit SDB (4 Nos.)
(11X5X%1.2M)
RO Permeate cl Water Tank 977 CMD
BN gy || ean Water Tan To Recycle
(3X3X3.5M) (17 X7.5X3 M) No | Para. Inlet Outlet
1. | pH 5-6 7-8
l MIEE Legends: 2. | cop 4500-5000 <100
- ] 3. | BOD 2000-2500 50
RO Relect rFGFU:IMu'SIGm.de Filer 4| TDS 25003000 | <100
Tk : Ultra Filtration
(3X1X35M) SDB: Sludge Drying Bed 5 155 400-500 <50
All units are in mg/L except pH
q upe >ettier
—> Collection — Tank —>
an
Tank RBC-1 RBC-2 RBC-3 -
I
A I
I I
| I
1 FBL 1
L e e e e e e e e e e e e e e e e e e e e e e e e e e e e |
4 4 1
| | I
1 | |
d 1
Intermediate 1
To Treated Water IV
€ Tank J W e < € Storage Tank .
Reuse |
1
1
v
Sludge
Drying Bed
No | Parameters Unit Inlet Qutlet Note: i i .
RBC: Rotating Biological Contactor
1. |pH 6.0-8.5 6.0-85 PSF: Pressure Sand Filter
2. | cob mg/lit | 400-500 <30 ACF : Activated Carbon Filter
3. | BOD mg/lit 250-300 <30 RAS : Return Activated sludge
4. |T8S mg/lit | 150-250 <5 FBL: Filter Backwash Line
5. |0&6G mg/lit 20-30 <10 SDB: Sludge Drying Beds

Sludge Line




™.

a1 SRl

2. 2. O1.T01. 2o @R HIIWel JMOT JIEATST THeATALT 00 Sof dfd araf,
Zo Ufd a1l &Teae el wigery hidad Jad SIS Feil S&al d60[gl araxel
ST, AT Gigeen &.TA.Ul. B UQNOT fold e 3UMRI0T wIdel e . TFVOT
ToTIN0T HFOATATST GiIeRa vo . IArdr fereroT wafoelr s . foRdaieaoneay
ST 250 ol Ufd aral §Iadd @Tal GIdeld ¥aidel Sidrel. OThal oTael aqeATe
T odiaT diaeaiagel QoT dhell Sl JTEAT DIIWGATHET 00 T. TaT.T. Sefad
glfer 1.9, JFe @rdad grad. forzardreaondsia moradr aider .9, S
GRS SNONY Glel. BAT UFVOT O ATAGNTAT Faxd Onaa Aardr  @renrer

daceard fee ans.
qaaar. ] wigery gnfor Rreoter augfer
[ augirer /NI DIIIATT T FSATST Thed SR
¢ | Rraof Shrsenr arg ooy | digery | Wiee 3 | uikey 3 | e 4
? R
e Tanod | Tdaifod || oRenfud
R | gfdAar (eof/ara) 200 o 250 ) %0
3 | ZgetEr UdR . wetal | weraT IS Esrer Hhicalale e
FUcareT+
woTai/ el
¥ | ol (7. 2ar/fea) 2200 200 &R REIR ¥OLH¥IL 04
FTEOMTATST araFerel AS AT M. 3.3 grx. 3.3 | TH.TAT. | . 3. A
Y | gmorx (aler/Iaa) et Cl) airet atret
i | 3, A (St o) vo . o M. oM. ¢ A
v | fererofren graferer TguoT .o T. AU | F. AU | F.TRLUT
foreiFoma 3UudHaoT
qaaar. 0 3.9, e quria
(3 aqaier
¢ | fereol Srser ans 5.d. e (2 No.)
R | grerar (eor/arad) 2020 (T.dT.T)
3y | ZUGTE U F3re
¥ | g (9.2 /fEa) 0 LPH
wregoTaTdT araxerel ASATAST TH.TA.
SR (3lrer /2raad) ST
© | 39, M (Fdreie=n o) ee ol
v | fereroiren grafelel UguoT forigome 3umaoT -
3. el U@NOT

2.

egsn forafor ehyony 33a

MW HIWGT O AGATS oIl dl Thedraied ey &i&al, cdixel Fada,
31 onwya fasmer gnoT el &7 . JnaTal foraAfor maona 3Fd FrAdret.
AT edeiel Urded! 50 o w4\ 3T & (T) BIITaT JUferd gns.

29




o JMIcoxTT IMOT TTH, Al O iU AT AoT WA\ dard AT hal
BIOATRAST ol Iold REMGNSTa® IJShid AFOT G0 Igxel, §. CTdR
SNATSTATAGT Tl hIOATATS! SUTIATSToN Hedl Sarel.

o HRWGAT ANTAN STACWTST BXd TST fOHBfATad dell SRl SroTchaaal 0ol
TUWOT fordzomaT ded arsal.

3. foremor 3ura

eaell foTIFomadT gmIRIerglal, JAALTS IMOT FoaJelqlal dF arazell  ordrd.
TIAAT, J. JIOAPATT HIASNAGT OIadare JIen anger (PPE) gzgoara
I8, dRjNT LA TUART el hIoAT/ST LY. ON. _AS AT Doirdl e
gdTrad HIoATd XA

{.YUAH OFadrer chadr

AEITT AT Chlo?ozﬂllo'illd'lgo'l a fd—a'dlo?ld)oz()l L«lChO‘UId‘IZCLO‘I ddrq &I0MNqT Hrddh
HAJT dardl & AL feer e

qaorar. ¥ ETAo FOadrar gl auRier

HE-ATAT T ufyamor (fr /o) fredare uaa
@, AT AT | foraamararor
HIIATST TUched
K. e gida 200 ¢y wiTeTy AL STwel Sel.

. "ol TArdr ahaqm

qordT. R} Hol J0_d ha-Jramr daurie

he-rer qfaor d.2a /4.
w. Uhed — pe—F — n foedare geda
¢ | gmaTaet Irae e w0 - wrIeY HeJ Siowell oils
AM.W.J. @G| 30 - .
GITTIA I 200 - e forfdféramdy arazer
X | _ITEw I Jr| ©R0 3350 SR .
dRWE [F.2T.A. JErST 33 2 WA FE0ET araIel S&el
a  sde
Thed

. ORIE 3Usa

/MW dHRWT O Isdiar faffd umearared Areifaral &dieo o ATSA0[E,
JMsaroT ufeenr JFom, @I AT Jfore2Tal MOT Folleld Joxl K. OTRITAT
3TATT Fd FAATSl. AT AT foTIIoNRST slicocdh BiSHal fohdier, §
G, IioTe FAdrer drenm oIaRendel, JoIINS! et uraswer amax ¥. @rdr
oIafT BTt AT SidTd .

9. forearar o g™ arear

ANeATE  Udheaigiaold ds@Rng  Uguor fordmor dsw  (MPCB) fdhor dcater
AT ATsaoT Ufear a fheadre, Tdm IOI_ART HaIT A Yol DT
BIAGOT O fUcaoie dara o1y SHcaioiol &. AT ©Igal <@UATd Fmeredn aid

30



mailto:t@taË.6Gaatk

HIFAT T foTIda HSHRIUOT Ulelal del Gild. X hIATZdl fIdrarehaoT

Q@Gmaaiagl aros el TﬂT‘éTVT
A. TATAJOT TAARETTST fAIaT

Q.g1.ar.far. ALY TATaRoT oIaRemUaT frsmer wrdad ang. AT fasmendrer ’d
T ITARTRIA SMOT JFGAT ATl Ao ar IIGHA IIAerel Iad. AT O
foraarrargor gafagor caaaeras frsmeTAdel aTead WIS STIATOT

dardl. {3 UATOR0T oJaxendal fasimeT

. ST T A DT TAFAEr
i

¢ | . TTeTRI2T TEHTIA THBH AT T JTTSTHh ?
3 | AT, G, oTImars gofde *fmed 2
3 | 9. pat. o&r. SMaaAma qBA DTS ?
¥ | NG, A, gl WA FSrerar ?
w | dY. g, gnx. IMafREx A oT@TaTe ?
¢ | SN, Tal. o MR CATRETAT ?
e |4, T. THA. JJYIOA TEATST CIAATAT ?
¢ | SO Jfdd ffoger gfdreian ?
R | d.fE. . ag BT QTdchT SNferehTar ?
0 | dr.ogl. sEg. AJS THIASTTR THeATOT ST eI ?
| 4. M. AW. Sl gATaReT eIy ?
CRHoT R

AEATEAT O fIIAThIOT Thediddel TATAIOT TSHhiNST O AT STHTSITIATST
SITSTOT-IT WaTal aagiel el eTI o -
BT, ¥ SEATCINSIEAT Wt auriier (JYeArean o fraRrahaon)

™. auzirer

. | ALATERT UHSATITST

?. | BaT UguUl foRiFomandr @reronar <@E  (R.Ta. Ul
3 freon, ¥o TPH
FollXoTAgTal ®ideTy Siicioaal el

AT -R), T R A

¥00

R. | a1 ugwor fordmon F.2r.Av., far. @. Fg.: No.
T 2., TdA. 3.3.30c orgr [eRe gieens

GREE AL

434

4«0

€aell UguoT fordzoT

40

R0

m— S Bt O S

40

R0

AT O JIIIAT

R0

R0

N € X |

Bixd Tzl el o Yeares srafaeer

R00

N

TQOT (F|. ¥y .:¢ DT AisTen gjaoofehren R %)

Rs. ¥¢3y4

Rs.

¥4y

. | fOFarrhaoT Tmearaidy

~o
.

FAtforefdor faradrar

BAT UWOT fordmomand! emeronar wd  (X.TaT.Ur.
AWAT -R), e T e M. 3AAT a0, giferensa

R0

R0

. |oir uguwor forgmor . W, g, gSictenda

FAtferefder gfFaadic

R0

R00

31




. qaeirer TE (F. AT L)
gisae | offem I|@ATA
RGLC) a g
3. | egell UguoT fordoT 40 Y
¥. | CotaaIdcd dlfoTeaiel O dolsidic %0 Y
K. | gMReT U YIA 200 20
. | &d gzl fomrat o Jadex sdfacar 0 Y
THOT (W% F@. 4<¢3.%: DIST HSTCH AT IE) Rs. 220 Rs.3¥y
T@®OT (37 + &) Rs. w¥¥y Rs. ©¥0
3) Yamaiex sdfxSsT JiTedan
o TR OMffah TTSH AT - ug T,
qorar ¢4 Aoldiey BRSS! Bdeiel &
. quirer e RN OMich | Foigih | wAXSIT AL
(orsf. <) S wHaeT forgomy aroft
(et &t.)
gr. | wmera srdfacar
? DHhera ,9¢,40% 0.¢ 0. 59% 9,%%,(RE L
g. | ARGA BdfSar
¢ | Bfaa Tz 3,418,005 0.3 0.%0% VR, ¥ . 0%
R | FFIT@RNET &F ¥19,93% 0.4 0. 505 25,933 . ¥0
3y | Heore Y¢,0RY 0.3 0. 5% 92,18 . oY
cqor 2,00,339. 2]
TQoT (I + W) R,%9,254 Hal .
e T for.
F)Blaa a=T AMsar
qehT. 1% SThoOTEr FMSar
.. aa=irer &3 (oef.dm)
? T®OT &F 20,190,400
3 gigmTATEe el ThHOT & 3,419,450
3 T@HO! W &F 20,190,400
¥ AT BXd &F (THOT &= R %) 3,419,L50
gxanod sf¥d aeT (T@oT &mre=r R %) 20,190,200
TQOT Biad U1 (THOT @=rer 313 %) 3,9,50

BsfYa usT fomfara swaoaratdl SPM, SO, I 3caiciel AT G1é UTdwATel foramara
vdeanr oirdrer. SPM, SO, Jizan 3caicialigled aIonx dfQond dhdll dhIoATaT

IUIad AT BXd Uzt fOmTal d—iga  F@den oiad.

qaare

forafora asfaa

TSATAST HISTHRS ISAISIALT dATR BION-AT €dardl qadal hdll BiSal didaTard
BIONY €06l TUGUOT hdll BIOTAT dAed Biad. Agad SOz Infdr edger TguoT
foremor 5. oY wgma e uadifiod sfd Uzl frerar efgrengideta  forforer
TIEeT ST aotas dhell Sael.

o) AR o gnfdien forepTaT

32




;MAMTS o gnfar foreprar  gidsfd uaearal digaeaiidgal 0 foh. . Tdg
STALE 0 oAt AFLOT del drel. AT Sdetd UAfFamiacdl elrdhical Femaar
AIST TQSaeER (3} TRSl) VoA JeAT. Jfera aAararanas’ EIA fard adrer
THIOT — 3 ATANTH O e fodraT FeeT dsl. ATdmeies o gmdar  forarar
gryaTTAAdTer forareror gnfor forsmd gdier Teor

) TAfoFUINeIe dauRich ardaa

JRAATATST  foTaserean  gmemdl gd  Usol @IoId e B, gxanod